EB EAST BAY
MUNICIPAL UTILITY DISTRICT

September 12, 2023

ADDENDUM 1

TO PROSPECTIVE PROPOSERS UNDER RFP NO. 23-557-02, “WALNUT CREEK WATER
TREATMENT PLANT PRETREATMENT PROJECT DESIGN SERVICES”

1. Notice is hereby given that RFP NO. 23-557-02 of the East Bay Municipal Utility District
has been revised as follows:

A.

B.

Replace RFP No. 23-557-02 main body “Statement of Work™ in its entirety with the
attached “Statement of Work™, dated 09/12/23.

On page 20 of the main RFP No. 23-557-02 body, Calendar of Events, add the following
sentence after “Note: All dates are subject to change by District.”:

“Proposers who propose on only Contract #4 for Third-Party Review Services are not
required to attend the mandatory site walk.”
[...]
place in a District conference room with HDMI access to a large display. The Proposer is
responsible for providing their own laptop, adapter(s), charger, or other equipment needed
to connect to the display. Internet access is not guaranteed, and acceptable presentation
material is limited to a slide deck (e.g. PowerPoint, Google Slides, Prezi).

Q: When will the WCWTP Pretreatment Draft Environmental Impact Report be published
for public review?

A: The draft EIR is scheduled for publication on September 28, 2023. Proposers can also
refer to the update provided to the EBMUD Planning Committee on September 12, 2023
at the following link: 09122023 planning_presentations.pdf (ebmud.com)



https://www.ebmud.com/application/files/9716/9422/7848/09122023_planning_presentations.pdf

ACKNOWLEDGMENT OF RECEIPT OF THIS ADDENDUM SHALL BE INDICATED BY
INSERTING THE ADDENDUM NUMBER AND ITS DATE ON THE FORM LABELED
“PROPOSER INFORMATION AND ACCEPTANCE” IN EXHIBIT A.

SARAH PLUMMER, PE
ASSOCIATE CIVIL ENGINEER

sfp  RFP NO. 23-557-02



Walnut Creek Water Treatment Plant Pretreatment Project Design Services

l. STATEMENT OF WORK

A.

Rev. 09/12/23

PURPOSE

The East Bay Municipal Utility District (EBMUD or District) supplies high-quality drinking
water to 1.4 million customers in the San Francisco Bay Area. The District’s Walnut
Creek Water Treatment Plant (WCWTP) is a 115 million-gallon-per-day (MGD) facility
located in Walnut Creek, CA. The WCWTP Pretreatment Project (Project) will add
treatment processes to the WCWTP, including ballasted flocculation, ozone, solids
handling, and supporting electrical power and maintenance facilities.

It is the intent of these specifications, terms, and conditions to request proposals for
consultant services for the Project. Given the size, complexity, and length of the overall
schedule required to complete the Project, EBMUD plans to take a phased approach by
negotiating and issuing four separate consultant contracts as shown in Table A.

Table A: Overview of Consultant Contracts

Estimated .
Contract Deliverables Award Approxnfn ate
Duration
Date
Technical Memoranda, pre- Fall 2023 Fall 2023 -
Contract #1: design up to 30% drawings, 30% Summer 2025
Pre-Design construction cost estimate and
schedule.
- Bid documents (100% drawings Fall 2025 Fall 2025 —
8 Contract #2: and specifications), construction Summer 2027
QE) Detailed Design cost estimate, bid phase support.
2 (future) Detailed scope based on results
B of Contract #1.
@] Construction support and O&M Fall 2027 Fall 2027 — end
documentation. of construction
Contract #3: (TBD)
ESDC (future)
Contract #4: Third- 10%, 30%, 50%, and 90% design Fall 2023 Fall 2023 —
£l | Party Review Services | technical review and Summer 2027
_°-c; % (separate from constructability review.
=| || Contracts #1 - #3)
'_

After RFP proposals evaluation, EBMUD will select and retain the services of a
consultant or team of consultants that it deems best qualified to support the Project.
EBMUD will negotiate with the selected consultant or team of consultants to finalize a
detailed scope of work and budget for Contract #1 to complete the pre-design for the
Project. In addition, the District will negotiate and select a separate consultant or team
of consultants for Contract #4 to provide third-party review services for the Project.

Page 3



Walnut Creek Water Treatment Plant Pretreatment Project Design Services

Rev. 09/12/23

Proposers may submit proposals for either the design services contracts or third-party
review contract, or both the design and third-party review services contracts, but the
contracts for design and third-party review services will be awarded to separate
consultants.

EBMUD anticipates that Contracts #2 and #3 will be negotiated and awarded in the
future. The details of these future contracts will be based on the pre-design work in
Contract #1, which will provide EBMUD information to assess the full design scope of
the Project. Table A shows the anticipated schedule for Contracts #2 and #3.

EBMUD intends to retain the same consultant throughout Contracts #1, #2, and #3 of
the Project to provide continuity. However, EBMUD retains the option of negotiating
contracts with a different consultant for Contracts #2 and #3 contingent upon EBMUD’s
needs for the Project. EBMUD may issue multiple contracts with varying scope to
multiple proposers depending on the needs of the Project and experience of proposers.

BACKGROUND

The WCWTP is located at 2201 Larkey Lane in Walnut Creek, CA. It was originally
constructed in 1967 to treat Sierra Mountain snowmelt water stored in Pardee
Reservoir and conveyed to the EBMUD service area by the Mokelumne Aqueducts.
Where the Mokelumne Aqueducts connect to the WCWTP, the WCWTP has separate
north and south treatment trains. Each treatment train includes a raw water pipeline,
pH adjustment, rapid mix, and dual-media filters. The north and south trains flow into a
combined filtered effluent pipeline, then into a 4 million-gallon (MG) chlorine contact
chamber and a 16 MG clearwell. The WCWTP also has a spent filter backwash water
reclaim system and a solids storage basin. The WCWTP is permitted for 115 MGD and
primarily serves the District’s East-of-Hills area, with emergency interties to neighboring
water agencies. In recent years, source water quality has periodically degraded due to
fires in the watershed, high-intensity storms, algae blooms, and utilization of drought
water supplies. The WCWTP has limited ability to treat incoming source waters that can
contain high levels of sediments, organic compounds, and other pollutants.

The Project will construct new pretreatment facilities that will remove sediments,
organics, and pollutants in the source water and ensure reliable drinking production
under a wide range of source water conditions. Figure 1 shows the location and
approximate footprint of the proposed pretreatment facilities and ancillary
improvements at the WCWTP site. Construction will be completed in two phases. Phase
1 will upgrade one treatment train, adding 80 MGD of pretreatment capacity and
increasing total WCWTP capacity to 125 MGD. Phase 2 will upgrade the second
treatment train for a total pretreatment capacity of 160 MGD and is a future
construction phase that will be scheduled as needed to supply service area demands.
Figure 2 is a schematic that shows the planned treatment process upgrades.

Page 4



Walnut Creek Water Treatment Plant Pretreatment Project Design Services

Construction of new Project facilities will impact the hydraulics of the WCWTP and, as a
result, require raising of the weirs at the Lafayette WTP as part of the Phase 1 upgrades.
The District completed a preliminary hydraulic analysis and design for the Lafayette No.
1 and No. 2 weirs, which includes construction of a new Lafayette No. 1 weir and raising
of Lafayette No. 2 weir. Figure 3 shows the location, approximate footprint, and site
plan of the proposed Lafayette No. 1 and 2 weir modifications at the Lafayette WTP.

Rev. 09/12/23 Page 5



Walnut Creek Water Treatment Plant Pretreatment Project Design Services

PHASING LEGEND
PHASE 1

B

FACILITY LEGEND

BALLASTED FLOCCULATION
WTERMEDIATE OZONE PUMPING PLANT
MTERMEDIATE OZONE CONTACTORS
OZONE GENERATION BUILDIKG

LKQUID OXYGEN STORAGE AREA
PRE-OZONE PUMPING PLANT
COMBINED RECLAIMED METERING VAULT
OZOKE GAS DESTRUCT

SOLIDS DEWATERING BUILDING

. TRUGCK LOADING CANOPY

10, THICHENED SOUDS BLENDING TANKS
11 GRAVITY THICKENERS

12 THICKENED SOUDS PUMPING PLANT
13, SOLIDS KFER PP

14, ELECTRICAL FACILITIES

16, COMSOLIDATED MAINTENANCE BUILDING
16 CEONE QUEMCHING VALLT

17 GHEMICGAL STORAGE BUILDING

18 HYDROGEN PEROXIDE STATION

SITE LEGEND

L ] NEW TREE
m— e EXISTING FENCE
— o NEW FEMCE
- - EXISTING INFORMAL TRAIL
EXISTING FORMAL TRAIL
- RERCUTED NFORMAL TRAIL
- PROPERTY BOUNDARY
— NEW RETAINNG WALLS
- — - EORETENTION BASM

NEW FARKING

i | "

i ! prRGENDY Yy 4 {
[ [ocaaes >N, .
/ / ; / .

EBMUD WCWTP

EAST BAY MUNICIPAL UTILITY DISTRICT

WCWTP SITEPLAN S S— A /3 rhaa
JULY 27th, 2022 o 20 160' 320' E8MUD bt

Figure 1: Walnut Creek WTP Pretreatment Site Plan — Location and Phasing of Proposed Facilities

Rev. 09/12/23 Page 6



Walnut Creek Water Treatment Plant Pretreatment Project Design Services

EXISTING WTP PROCESS
EXISTING
_| CO, _| Rapid
| Addition 1 wmix
_| Filters
Aqueducts .| Chlorine || Clearwell
| co, | Rapid | Fitters Contact
"1 Addition T Mix :
v
Truck P Reclaim
solids h
PRETREATMENT PROJECT UPGRADES PHASE 1
o PHASE 2
Pre- co, E;?;g : { Intermediate
Ozone ”| Addition "l Flocculation/ g rin""””e (potential
Sedmentaton  [— .MM -
Filters
Agueducts Rapid mix |1dt‘ | cChiorine | Clearwell
: i Intermediate ] Contact
Pre- | CO; .| Ballasted i SR | Filters
Ozone ~| Addition | Flocculation/ f?;one (potentia
Sedimentaion | | i.MWe
Gravity Y
Truck ‘ Dewatering P Thickeners _ Reclaim
solids h h 2in Phase 1 h
2in Phase 2

Rev. 09/12/23

Figure 2: Walnut Creek WTP Process Schematic, Existing and with Proposed Pretreatment Upgrades Phase 1 and 2.

Page 7



Rev. 09/12/23

Figure 3: Proposed Lafa

Walnut Creek Water Treatment Plant Pretreatment Project Design Services

ette WTP Weir No. 1 and No. 2 Modifications

~  PHASING LEGEND

|

FACILITY LEGEND
1. NEW LAFAYETTE WEIR NO. 1

2. DEMOLITION OF EXISTING LAFAYETTE WEIR NO. 1
3. RAISE EXISTING LAFAYETTE WEIR NO. 2

SITE LEGEND

NEW TREE
TO BE DEMOLISHED

- NEW PAVING

= PROPOSED GRADING

NEW RETAINING WALLS




Walnut Creek Water Treatment Plant Pretreatment Project Design Services

C.

OVERVIEW OF TASKS

This section provides a summary of main tasks and deliverables. For details, refer
to Section E Scope of Work.

. Contract #1, Pre-Design

Develop Technical Memoranda: Review and update EBMUD’s existing draft
WCWTP Basis of Design Report (BODR) along with previous technical reports and
planning studies and develop comprehensive design criteria for the following
Project elements:
a) Power system upgrades: primary, standby, distribution, and emergency
facilities
b) Ozone system: injection system, generators, liquid oxygen (LOX) storage
facilities, architectural layouts
c) Dewatering building: centrifuges, dewatered solids handling, polymer
system, architectural layout
d) Process chemical upgrades
e) Landscaping, grading, and drainage
f) Traffic control

Produce 10% and 30% deliverables for Phase 1 of the Project. Drawings will
incorporate space planning and process connections for future Phase 2 facilities.
In addition to producing drawings, prepare a detailed scope, budget, and
schedule for final design and construction of the Phase 1 improvements. Refer to
Exhibit E for a detailed summary of District standards and deliverables at each

milestone.

Phase 1 Improvements include the following and are shown in purple on Figure 1.

a) Two gravity thickeners

b) Thickened solids pumping plant

c) Solids blending tanks

d) Dewatering building and truck loading facility

e) Combined reclaim control vault

f) Electrical power facilities, including unit substation, plant backup
generator, and fuel storage.

g) LOX storage

h) Ozone generation facility

i) North pre-ozone sidestream injection pumping plant (PP)?!

j) North intermediate ozone sidestream injection pumping plant!

'District will be conducting pilot testing of pre-ozone and intermediate ozone concurrently with Contract #1 Pre-Design.
Incorporation of intermediate ozone under Phase 1 detailed design to be determined using pilot testing results in Summer 2025.

Rev. 09/12/23

Page 9



Walnut Creek Water Treatment Plant Pretreatment Project Design Services

k) North intermediate ozone contactor?

[) North ozone destruct facilities

m) North ballasted flocculation basins

n) Chemical storage and feed systems

o) Consolidated maintenance building

p) Large diameter underground pipelines (not shown on figures)

Phase 2 Improvements_include the following and are shown in teal on Figure 1.
g) Two gravity thickeners
r) Thickened solids pumping plant
s) Large diameter buried pipelines (not shown on figures)
t) South pre-ozone sidestream injection pumping plant?
u) South intermediate ozone sidestream injection pumping plant?
v) South intermediate ozone contactor?
w) South ballasted flocculation basins
Xx) South ozone destruct facilities

An overview of the WCWTP existing processes as well as Phase 1 and Phase 2
process improvements is shown in Figure 2.

Hydraulic Analysis and BODR for Lafayette Weir Modifications: Review the
preliminary hydraulic analysis and design completed by District staff, perform an
independent hydraulic analysis, and develop a hydraulic model for the WCWTP to
the Lafayette No. 1 and No. 2 weirs. Investigate the hydraulic impacts of new
pretreatment facilities on Walnut Creek WTP, as well as the impacts of future
aqueduct relining, currently being designed by the District and provide a
Technical Memorandum (TM) with design criteria for the detailed design for the
Lafayette No. 1 and No. 2 weir modifications.

Optional Contract #1 Tasks

o Lidar Scan: provide lidar scan of the WCWTP including the existing
filter plant and reclaim facilities, as well as proposed locations for
pretreatment facilities, consolidated maintenance building, and new
solids dewatering facilities.

o Pilot Study Support: provide guidance to EBMUD piloting efforts to
optimize ballasted flocculation and ozone with filtration and reclaim

processes.

2. Contract #2, Detailed Design (future, not included in this RFP)

2 District will be conducting pilot testing of pre-ozone vs. intermediate ozone concurrently with Contract #1 Pre-Design. Space
planning and process connections for Phase 2 ozone to be completed only.

Rev. 09/12/23 Page 10



Walnut Creek Water Treatment Plant Pretreatment Project Design Services

D.

Rev. 09/12/23

Prepare 50%, 90% and final drawings, specifications, cost estimate, and
construction schedule for Phase 1 improvements. Support the bid and award
process.

Contract #3, Engineering Services During Construction (ESDC) for Construction
of Phase 1 Improvements (future, not included in this RFP)

Provide ESDC including review of shop drawings and submittals, assistance with
review of construction change orders and claims, review of Requests for
Information (RFIs) and design change requests, and assistance with as-built
record drawings.

Contract #4, Third-Party Review Services (to be awarded to separate Consultant
from Contract #1)

Serve as Owner’s Engineer for EBMUD on the Project, which will be designed by a
separate consultant or consultants under Contracts #1 and #2. Attend design
progress meetings and workshops and review design packages, including the
10%, 30%, 50%, and 90% design submittals. Conduct construction cost and
constructability review and facilitate review workshops after completion of each
design milestone. No third-party review services to be provided during ESDC.

PROPOSER QUALIFICATIONS

1.

Proposer Minimum Qualifications
The proposed key team members shall meet the following qualifications:

a. Shall have designed at least two (2) ballasted flocculation (e.g., Actiflo)
systems greater than 30 MGD in the last ten (10) years.

b. Shall have designed at least two (2) sidestream ozone injection systems
for water treatment plants greater than 30 MGD in the last ten (10)
years.

C. Shall have designed at least two (2) mechanical dewatering systems for

water treatment plants greater than 30 MGD in the last ten (10) years.

d. Shall have experience with process evaluation and facilities planning
for retrofits of at least two (2) water treatment plants greater than 30
MGD.

e. Shall have experience with electrical, power, and control systems
design for at least two (2) water treatment plants in the last ten (10)
years.

Page 11



Walnut Creek Water Treatment Plant Pretreatment Project Design Services

f. Shall have designed at least two (2) water treatment plant retrofit
projects using Building Information Modeling (BIM) software.

g. Shall possess all permits, licenses, and professional credentials